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4180mAh/16. 35Wh (Rated) 4310mAh/16.86Wh (Typical)
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3 BT AL/ RS AL QV43 391V 4180mAh/16. 35Wh (Rated)
H5 4 AR Chinese 4310mAh/16. 86Wh (Typical)

Name of Sample £ RECHARGEABLE LITHIUM ION BATTERY QV43 3.91V 4180mAh/16. 35Wh (Rated)
4310mAh/16. 86Wh (Typical)

English

Hambhs 1124030374

Sample No.

—ﬁ—#’éiﬁ-'fi ARSEH e AR AT R A ]
Consignor Dongguan NVT Technology Co., Ltd.

&R TRBEP R R A R A T
Manufacturer Dongguan NVT Technology Co., Ltd.

VA [ b YA .
Al 5 3 WA ] CRESABRIETD

AR 77 5 ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria

Test method ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3

*f']}iﬁ’/fi Bea T CGRIEARRETF D
ST/SG/AC. 10/11/Rev. T&Amend..1 38.3 UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3

Criterion

ot 9 Xy"-‘ 2 RS =
A’H“ il i, OGBS

ppearance Silvery and yellow Aluminum-plastics shell
y "y s &

e L EE 2094-03-13 i 8 A 2024-03-20 ~ 2024-04-18

Accepted Date Test Date

R B T R R IR B bl s AMERS B L s b

SRR Altitude simulation, Thermal test,Vibration, Shock, External short

Test ltems circuit, Crush, Overcharge, Forced discharge

é%.{‘}’jiﬂl]v LR AT A E GRIGFERMET M) ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3HR#EE

Ko
Fom) 445 The sample has passed the test items of UN Manual of Tests and Criteria

ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3

Conclusion Qf}é
L5 A (Date) : Y % 2@4 /'9
XA zJ

A
P Tf 78 B L E S b Rechargeable Single Cell Battery. / ""m\:\?‘“ v%%%\ \
[ P
Comment (Q/E' i
Z= Y
E o o / : \.‘ﬂ/ "&1 4
Consignor ) Ny 23443
Address Post Code
L g A B
Approver: Checker: Compiler:
R4

Titles B4 22t 3B 45 (Head of Electrochemical Testing Department)
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Name of Test Standard requirement or The - )
No. it Clause Number of Standard Test Result | Conclusion | Remark
ems
A GRBABRAET
B Y ST/SG/AC. 10 w. T&Amend. 1 38. 3 i O i+t
E}Eﬁﬂ Q‘E? T]/ G/AC. 10/11/Rev. T&Amend. 1 3 !LM}K 1 ' N
1 Altitud AL ) o See Appendix 1 A 4
itude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T. 1
A G0 bRl
3 Y ST/SG/AC. by, T&Amend. 1 38,3 4 Ip B ¢
g HB )JiJ/)I> :I/S(/AL 10/11/Rev. T&Amend. | 38. 3 i S)L;}ﬁfz ind' , i ,
e & & 1X (S &
Thermal test UN Manual of Tests and Criteria & 500 Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 o
Test T.2
WA GRIGABRIET
= ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 i [ARYEE -
3 i g g e | s | A
] - s ee end1 (B
Vibration UN Manual of Tests and Criteria o Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 .
Test T.3
A L A0 R HE T
N Y ST/SG/AC. 10/ v, T&Amend. 1 38,3 1§ 4 ks
i }gg)] 4T SG/AC. 10/11/Rev. T&Amend. | 3 iR ELMHz 4 . . ’
4 Shock B b . A See Appendix 4 o /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T. 4
Wetr [ GRIGTIBRIET
=1 WS ST/SG/AC. 10/ v, T&Amend. 1 38. 3 4{ I
; AN & )Jijll 2!/ G/AC. 10/11/Rev. T&Amend. 1 38. 3 i Sp&gﬂ{\& ;r,nd‘ . ati p
L Apr ix [=]
External short UN Manual of Tests and Criteria ¢ D Passed
circuit ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.5
A GBS FibriET
®E gﬂ){) :T/SG/!‘\C, 10/11/Rev. 7&Amend. 1 38.3 X | WL 6 o N
6 Crush Ll . . See Appendix 6 O /
rus UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.6
W [ GRIGINBRHE T
> ST/SG/AC. v, TAmend. 1 38.3 ik 4
. EF ?g?;/“/\( 10/11/Rev. T&Amend. 1 38. 3 Slj‘gglji( anix . ot y
Overcharge UN Manual of Tests and Criteria i £ Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.7
A CGRBEFIbRdET
[) ST/SG/AC. 1( »v. 7T&Amend. 1 38. 3 1 i
o R R JJ{J}? ;T/S(//\L 10/11/Rev. 7&Amend. 1 38.3 iX Sl)[”,”?{ 8 s ot ,
o LA n
Forced discharge |in vanual of Tests and Criteria ck BERRIC Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.8
MRS A T HBOR/E20C23C B /b
Test Environment Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition
R B )
. Test Item
Hespiin L _
Subcontracted Test St xkE | AR / R /
Condition Subcontracted | Name Post Code
Laboratory okt / w15 y
Address Tel

y =
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A% 1 BT E LAk | A
No. Name of Test Items Altitude simulation
5 BBk A RIS Before R E After FERA | HABE 40,
%5 Sample Status RE ks RE FF34H/E | Mass Loss | Residual | FLE
Sample Mass oCVv Mass oCcVv OCV  |Other
No. /g AY /g Y 1% /% Event
001 | joyliemERt | 56.9459 | 4.47 | 56.9446 |  4.47 0.00 | 100.00 | ©
002 | e tEERR | 56.9937 | 4.47 | 56.9884 |  4.47 0. 01 100.00 | ©
003 | joiiicmERS | 56.8603 | 4.48 | 56.8547 | 4.48 0.0l | 100.00 | O
004 | |eERy | 57.0238 | 448 | 570222 | 4.48 0. 00 100.00 | O
005 | jeicmdi | 56.9222 | 447 | 56.9192 | 4.47 0.0 | 100.00 | O
006 | jpiciemERN | 56.8500 | 4.48 | 56.8464 | 4.48 0. 01 100.00 | ©
007 | jpacicmeRE o | 56.9051 | 4.47 | 56.9034 | 4.47 0.00 | 100.00 | ©
008 | spcvemeRl | 56.9367 | 4.47 | 56.9340 | 4.47 0.00 | 100.00 | ©
009 | L lCEERE | 56,9095 | 4.47 | 56.9056 | 4.47 0.0l | 100.00 | o
010 | jpiiyemERe | 56.9509 | 4.47 | 56.9508 | 4.47 0.00 | 100.00 | ©
J«F,ﬁwi I.L'["his Sp':l]CCU“i r;jt]oannlkinn:ll ly

&oi. L-iR V-RA DMK R-#R % F-& K -k, LAA. TR, AE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) BAFE LA | AR
No. Name of Test Items Thermal test
e O RBE A | g gis x| MabE e
%5 Sample Status R& |FAHaekE RE 3%, /& | Mass Loss| Residual RE
Sample Mass 1004 Mass oCVv OCV |Other
No. /g N /g A% % % Event
001 | e ioB®R | 56.9446 | 4.47 | 56.9415 |  4.40 0. 01 98.43 | o©
002 | o CEERS | 56.9884 | 4.47 | 56.9899 | 4.41 0.00 | 98.66 | O
003 | |encmERY | 56.8547 | 448 | 56.8572 | 4.4l 0.00 | 98.44 | o
004 | lremERN | 57.0222 | 448 | 57.0204 [ 4.4 0. 00 98.44 | 0
005 | oliemeR ] 56.9192 | 4.47 | 56.9189 [  4.40 0. 00 98.43 | o
006 | jpaiEERL 1 56.8464 | 4.48 | 56.8468 | 4.41 0.00 | 98.44 | o
007 | jplciCEEAN | 56.9034 | 4.47 | 56.9013 | 4.40 0. 00 98.43 | o
008 | lolmERL. | 569340 | 4.47 | 56.9337 [  4.40 0.00 | 98.43 | o
009 | poryemERl ] 56.9056 | 4.47 | 56.9062 [ 4.41 0. 00 98.66 | ©
010 | jpiciEeRL 1 56.9508 | 4.47 | 56.9478 | 4.40 0. 01 98.43 | o
j\T‘ﬁ‘i [L This sp;llccchi nhL[L;EILki onally

it L V-RA DRk R-AEL F-R K 0-Rak. LRA. LMK, RRA. LAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 3 AR B AR Pez)
No. Name of Test Items | Vibration
5 Bk A iXIEA] Before R/ After FERE|MewE| ik
%5 Sample Status = FRBEl RE 34, JE | Mass Loss | Residual | Z
Sample Mass oCcVv Mass oCcVv oCcVv Other
No. /g N /g IV 1% /% Event
001 | | ilmERt 56,9415 | 4.40 | 56.9538 |  4.40 0.00 | 100.00 | o©
002 | |loEERl | 56.9899 | 4.41 | 57.0019 |  4.40 0. 00 99. 77 0
003 | |l quEERL | 56.8572 | 4.41 | 56.8688 | 4.40 0. 00 9. 77 0
004 | eoomERS | 57.0204 | 441 | 57.0324 | 4.40 0. 00 99. 77 0
005 | eciomBRl 569189 | 440 | 56.9298 |  4.40 0.00 | 100.00 | o©
006 | poinciCmeie | 56.8468 | 4.41 [ 56.8595 | 4.40 0.00 | 99.77 0
007 | o rcmamEe e6.9013 | 440 | 56.9136 [ 14.40 0.00 | 100.00 | o
008 | jComERl o 156.9337 | 4.40 | 56.9444 | 4.40 0.00 | 100.00 | o
009 | jaioesmt 56,9062 | 441 | 56.9167 | 4.40 0.00 | 99.77 0
010 | yyolGomehl . |56.9478 | 4.40 | 56.9591 | 4.40 0.00 | 100.00 | o
\ T,‘l\»r'rhis Spﬂ]?['J nhl,l(,;)nntkinn:ll ly

&ii: L-R V-RA D-fAAR R-BGZL F-A K 0-Rih. LRA. LMK, REE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 AR B L AR it
No. < Name of Test Items Shaok
s o RIS H] Before 1?3&\)3 After FERE 3?']’?%/3‘: i
PR Sample Status g | ARVLE| AT FF3%-4, /& | Mass Loss | Residual | L%
Sample Mass OCV Mass OoCV OCV Other
No. /g N /g N 1% 1% Event
001 | | loERN | 56.9538 | 4.40 | 56.9535 | 4.40 0.00 | 100.00 | o
002 | oy EERE | 57.0019 |  4.40 | 56.9988 |  4.40 0. 01 100.00 | ©
003 | oy ot RL | 56.8688 | 4.40 | 56.8648 | 4.40 0. 01 100.00 | ©
004 | |oiiomERE | 57.0324| 4.40 | 57.0268 | 4.40 0. 01 100.00 | o
005 | joiiicmER | 56.9298 | 4.40 | 56.9267 | 4.40 0.01 | 100.00 | o
006 | pcmriaried P 56,8595 | 440 | 568551 | 440 0. 01 100.00 | o
007 | g iRt 1 56.9136 |  4.40 | 56.9105 [ 4.40 0. 01 100.00 | o
008 | spompor®h | 56.9444 | 4.40 | 56.9428 | 4.40 0. 00 100.00 | ©
009 | pplfCBERL | 56.9167 | 4.40 | 56.9156 | 4.40 0.00 | 100.00 | o
010 | gyt | 56.9591 |  4.40 | 56.9560 | 4.40 0. 01 100.00 | O
jTﬁi r This SDHICL\C[-J [},lli,nnlkmmll ly
£ii. LR VR DA R-AE F-RK -k, LRA. LK. RE. ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

R .
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A ; BRI B LA Y T
Ro, ( Name of Test Items External short circuit
GRCE R R A BaRER&GBE AR
Sample No. Sample Status Max. Extel‘n/%lC:Telnperature Githier Biveant
0ol LcxC Puly shoveed 57.0 o
o N2
a0z lCYécggfiyifﬁgiged 56.7 0
Qb 1cyécg§ﬁj :ﬁgged 56.5 0
004 ICYéCIY‘SIli:‘\th;%ged 56. 6 0
Gee lCYéC;§{§j§ZE§iged 56. 8 o
—
006 23(:32{%5;?\? cf‘lt;iliged 56. 8 E
007 25(:52%5?13??&@(1 57.8 o
N
- 25cyzicgﬁﬁxkcxhigged 57.5 0
018 25C$gcgﬁﬁjﬁ:&§fged 56.9 o
Eijrfﬁ[ﬁ This space intentionally left

blank

%% DRI R—2KEL P-A K O-Fffik. LAK. LA,

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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% g BRRA LA | BT
No, Name of Test [tems Crush
Mot IR A R ER &S EE IS
Sample No. Sample Status Max. EXtef“/aulcTemPerature Other Eent
= o Bl
s 1C\{lcCY5C(')°z:7 O(‘J]/;?E;L‘;i ty 21.4 0
o =
e 1CY1C,C\5C0%a Oclifi'm, 22.0 0
RO R
013 mlcgsco O Oéii;i ty 21.4 0
Ol 1CY1c(,:Y5C0%5 Oé@?fl ty 21.9 o
015 ICYICCYSCOQSO(?/;?fiW " 3
[~a\ido) =N
016 .2:‘>c2\(0c(”\5(b°§5 OCaf;aél ty 22.0 0
o 3500 % Cotrty 21.9 :
ohe 25C2§5cc \5(0%3 (égai ty e (o o
£ /o BT
ol zaci(ScCéCoef 0(’;?;:1 ty 21.2 0
3 =L
o 2c’>c2\(5cCY5C0%5 OCZTJ;fl ty 22.2 o
BVFﬁfﬁ This space intentionally left

blank

&ix: D-FRAR F-A K O-LfRR. RARK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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55 . RARA LA | LR

No. Name of Test Items Overcharge
Hubhg R & HALI R
Sample No. Sample Status Other Event

021 11T sy shared 0

022 1010 Pty aparger 0

023 Le1C Pty aharger .

024 1CYéCES§§§Efﬁ:iged 0

025 J501C Futly dharger 0

026 J50YC Fully aharged y

027 zSLizC\Fﬁﬁj:ﬁfgec{ P

028 25CYCTEA AL 0

25CYC Fully charged

Eij:%é[ﬁ This space intentionally left blank

&i: D-fRAR F-A2 K O0-FfBik. TALK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F5 g KR A 4 A G
No. Name of Test Items Forced discharge
Sample No. Sample Status Other Event

1CYCHE AR

029 1CYC Fully discharged 0
1CYCHEATHU

030 1CYC Fully discharged O
1CYCHE AT

031 ICYC Fully discharged Y
1CYCHE AT

032 1CYC Fully discharged 0
1CYC5E 4Tl

033 1CYC Fully discharged O
LCYCHE AT H

034 1CYC Fully discharged 0
LCYCSE A L

035 1CYC Fully discharged 0
LeYCsE A

036 1CYC Fully discharged 0
1CYCHE AT

037 1CYC Pully discharged 0
1CYCHE AT L

038 1CYC Fully discharged 0
25CYCHEA I .

039 95CYC Fully discharged 0
25CYCHEATHT

040 25CYC Fully discharged O
25CYCHE Al

041 95CYC Fully discharged 0
25CYCHEAIN

042 25CYC Fully discharged O
25CYCHE 4Tt

043 25CYC Fully discharged 0
25CYCHE Al

044 25CYC Fully discharged 0

_ 25CYCHE 4T

045 25CYC Fully discharged 0
25CYCTEATOL

046 95CYC Fully discharged O
25CYCEARTH L

047 95CYC Fully discharged 0
25CYCHEATR L

048 25CYC Fully discharged O

&ii: D-fRAR PR K 0-RMER. BAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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